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Test Report Attachment

FCCID SWX-UKU

ISED ID 6545A-UKU

Equipment Under Test UK-Ultra

Test Report Serial Number | TR8511_01

Date of Test(s) 18 August and 15 September 2023
Report Issue Date 17 October 2023

Test Personnel
Testing performed by Tyler Parry Fi o L
7

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2023. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2024. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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UNIFIED
&j COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY

1 UNII-2 Band

1.1 UNII-2C - Integrated Antenna

Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5500.000 24.0 20.000000 | PASS
RF output power 5500.000 24.0 20.000000 | PASS
Power Spectral Density 5500.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5500.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5600.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5600.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5720.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5720.000 24.0 20.000000 | PASS

Emission Bandwidth 26 dB (5500 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 33.500000 5483.550000 5517.050000
DUT Frequency Max Level Result
(MHz) (dBm)
5500.000000 7.9 | PASS
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’ LABORATORY 427 West 12800 South, Draper, UT 84020

00 dam @ RBW 200 i
3098 SWT 38us @ VBV 300 ki

Date: 18.AUG.2023 02:58:08

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.47000 GHz 5.47000 GHz
Stop Frequency 5.53000 GHz 5.53000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5500 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5500.000000 21.8 24.0 21.8 95.249 | PASS

OSP PowerMeter settings

Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
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427 West 12800 South, Draper, UT 84020

Points

1000000

1000000

Time resolution

1.000 ps

1.000 ps

Power Spectral Density (5500 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5500.000000 5506.138614 | 8.880 11.0 | PASS
Ports
Port | State
1 | used
2 | used

PSD Connector 1

PSD Connector 2
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A

427 West 12800 South, Draper, UT 84020

= RBW 1Az

Zms ® VBW 3 MH:  Mode Autc FFT

Date:

Measurement

Setting Instrument Value Target Value
Start Freguency 5.49000 GHz 5.49000 GHz
Stop Freguency 5.51000 GHz 5.51000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5500 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 19.600000 5490.450000 5510.050000
DUT Frequency Result
(MHz)
5500.000000 | PASS
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COMPLIANCE
Q LABORATORY 427 West 12800 South, Draper, UT 84020
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Date: 18.AUG.2023 0
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.48000 GHz 5.48000 GHz
Stop Frequency 5.52000 GHz 5.52000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
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427 West 12800 South, Draper, UT 84020

Sweeptime 28.477 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5600 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 33.800000 5582.750000 5616.550000
DUT Frequency Max Level Result
(MHz) (dBm)
5600.000000 7.9 | PASS
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LABORATORY 427 West 12800 South, Draper, UT 84020

4\

n 6U.0 MHZ

Spa
GHIRENND a0

Occupied Channel Bandwidth 99% (5600 MHz; 24.000 dBm; 20 MHZz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 19.800000 5590.050000 5609.850000
DUT Frequency Result
(MHz)
5600.000000 | PASS
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Emission Bandwidth 26 dB (5720 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 36.600000 22.750000 13.850000
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427 West 12800 South, Draper, UT 84020

DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5720.000000 5702.250000 5738.850000 6.5 | PASS
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Date:
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427 West 12800 South, Draper, UT 84020

UNIFIED
&/ COMPLIANCE
LABORATORY

Occupied Channel Bandwidth 99% (5720 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max

(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)

(MHz) (MHz)

5720.000000 20.700000 15.250000 5.450000
DUT Frequency Band Edge Left Band Edge Result

(MHz) (MHz) Right

(MHz)
5720.000000 5709.750000 5730.450000 | PASS
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Q UNIFIED
COMPLIANCE
’ LABORATORY 427 West 12800 South, Draper, UT 84020

00 dam “ RBW 200 Kz
3048 SWT 26.51: @ VBW  1MHz  Mode 4uic FET

Span 30.0 MHz

Date: 18.AUG.2023 03:02:12

Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5500.000 24.0 20.000000 | PASS
RF output power 5500.000 24.0 20.000000 | PASS
Power Spectral Density 5500.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5500.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5600.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5600.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5720.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5720.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5510.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5510.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5590.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5590.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5710.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5710.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5530.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5530.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5610.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5610.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5690.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5690.000 24.0 80.000000 | PASS

Emission Bandwidth 26 dB (5500 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

TR8511_UK-Ultra_FCC_15.407_UNII-2c_Annex1 Page 12 of 76
PROPRIETARY



Q UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 35.400000 5482.650000 5518.050000
DUT Frequency Max Level Result
(MHz) (dBm)
5500.000000 7.9 | PASS
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427 West 12800 South, Draper, UT 84020

Measurement
Setting Instrument Target Value
Value

Start Frequency 5.47000 GHz 5.47000 GHz
Stop Frequency 5.53000 GHz 5.53000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5500 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5500.000000 21.8 24.0 21.8 95.019 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us

Power Spectral Density (5500 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5500.000000 5506.138614 8.544 11.0 | PASS
Ports
Port State
1 | used
2 | used

PSD Connector 1

TR8511_UK-Ultra_FCC_15.407_UNII-2c_Annex1
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dam = RBW 1Az
3098 @ SWT 2ms @ VBW 3 MHz  Mode Aute FFT

Span 20
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427 West 12800 South, Draper, UT 84020

Measurement

Setting Instrument Value Target Value
Start Frequency 5.49000 GHz 5.49000 GHz
Stop Frequency 5.51000 GHz 5.51000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5500 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 20.200000 5490.050000 5510.250000
DUT Frequency Result
(MHz)
5500.000000 | PASS
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Q UNIFIED
COMPLIANCE
’ LABORATORY 427 West 12800 South, Draper, UT 84020

00 dam “ RBW 200 Kz
3048 SWT 26.51: @ VBW  1MHz  Mode 4uic FET

Span 30.0 MHz

Date: 18.AUG.2023

Measurement
Setting Instrument Target Value
Value

Start Freguency 5.48000 GHz 5.48000 GHz
Stop Frequency 5.52000 GHz 5.52000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5600 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge

(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)

5600.000000 37.300000 5581.550000 5618.850000

DUT Frequency Max Level Result
(MHz) (dBm)
5600.000000 7.4 | PASS
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Occupied Channel Bandwidth 99% (5600 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 19.300000 5590.050000 5609.350000

TR8511_UK-Ultra_FCC_15.407_UNII-2c_Annex1
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427 West 12800 South, Draper, UT 84020

DUT Frequency Result
(MHz)
5600.000000 | PASS
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427 West 12800 South, Draper, UT 84020

UNIFIED
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Emission Bandwidth 26 dB (5720 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 36.300000 22.350000 13.950000
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5720.000000 5702.650000 5738.950000 7.0 | PASS
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n 6U.0 MHZ

99 % Bandwidth

Spa
GHIRENND a0

Occupied Channel Bandwidth 99% (5720 MHz; 24.000 dBm; 20 MHz)

PROPRIETARY

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max

(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)

(MHz) (MHz)

5720.000000 20.000000 14.950000 5.050000
DUT Frequency Band Edge Left Band Edge Result

(MHz) (MHz) Right

(MHz)
5720.000000 5710.050000 5730.050000 | PASS
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Span 30.0 MHz

Emission Bandwidth 26 dB (5510 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5510.000000 75.900000 5471.975000 5547.875000
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427 West 12800 South, Draper, UT 84020

DUT Frequency
(MHz)

Max Level
(dBm)

Result

5510.000000

5.3

PASS

Levelin dBm

26 cbB Banchwickh

75.900 M Hz

5450 5460

Bandwidth

5500 b520

Frequencv in MHz

b560 6570
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Occupied Channel Bandwidth 99% (5510 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5510.000000 38.250000 5491.125000 5529.375000
DUT Frequency Result
(MHz)
5510.000000 | PASS
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4\

n 50.0 MHz
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Emission Bandwidth 26 dB (5590 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5590.000000 77.100000 5551.975000 5629.075000
DUT Frequency Max Level Result
(MHz) (dBm)
5590.000000 5.3 | PASS
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LABORATORY
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Freauency in MHz

Bandwidth

Occupied Channel Bandwidth 99% (5590 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5590.000000 38.500000 5571.125000 5609.625000
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427 West 12800 South, Draper, UT 84020

DUT Frequency Result
(MHz)
5590.000000 | PASS
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Emission Bandwidth 26 dB (5710 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 79.500000 54.825000 24.675000
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5710.000000 5670.175000 5749.675000 4.9 | PASS
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427 West 12800 South, Draper, UT 84020

99 % Bandwidth

Occupied Channel Bandwidth 99% (5710 MHz; 24.000 dBm; 40 MHz)

PROPRIETARY

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max

(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)

(MHz) (MHz)

5710.000000 42.000000 35.875000 6.125000
DUT Frequency Band Edge Left Band Edge Result

(MHz) (MHz) Right

(MHz)
5710.000000 5689.125000 5731.125000 | PASS
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Emission Bandwidth 26 dB (5530 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5530.000000 153.500000 5457.750000 5611.250000
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Q COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency Max Level Result
(MHz) (dBm)
5530.000000 9.0 | PASS
26 B Banchwickh
15T
10+
e 07T
o 1S
©
c
—Z -0
2 1
]
-20 W M
_3D -
5410 5450 5500 5550 5650
Freauency in MHz
Bandwidth
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LABORATORY 427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5530 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5530.000000 78.000000 5491.750000 5569.750000
DUT Frequency Result
(MHz)
5530.000000 | PASS

99 % Benchictth
25T
20t
e 10t
_ﬂé 1
% 1 f’\/“‘fv/"\f\’“\/\/‘/\/\/\/\/\ﬂ/\\
>
[ 1
B450 54R0 R480 5500 BR20 5540 BRED 580 BRO0 5610
Frequencv in MHz
Bandwidth
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LABORATORY 427 West 12800 South, Draper, UT 84020

Emission Bandwidth 26 dB (5610 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge

(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)

5610.000000 142.500000 5541.750000 5684.250000

DUT Frequency Max Level Result
(MHz) (dBm)
5610.000000 8.3 | PASS
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Q COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
26 B Banchwicth
15T
10+
e 07T
o |
o)
% a0+
> -
3
! %
=304 4'
54490 5550 B600 5650 5700 5730
Freauencv in MHz
Bandwidth
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LABORATORY 427 West 12800 South, Draper, UT 84020

Occupied Channel Bandwidth 99% (5610 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5610.000000 77.500000 5570.750000 5648.250000
DUT Frequency Result
(MHz)
5610.000000 | PASS

99 22 Banchwictth
b
a0+
e 10T
° 1 //"\’\/M\/\"’\/’\/\’V‘\_r—\/v"\r’\%
o
c
g T
> -+
3
-10 'WV/\/\/\/ I
_20 u
BR30 5540 BRED BRE0 BE00 BR20 5640 BRED BEB0 BE90
Frequencv in MHz
Bandwidth
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COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

Emission Bandwidth 26 dB (5690 MHz; 24.000 dBm; 80 MHz)

PROPRIETARY

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max

(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)

(MHz) (MHz)

5690.000000 162.500000 116.750000 45.750000
DUT Frequency Band Edge Left Band Edge Max Level Result

(MHz) (MHz) Right (dBm)

(MHz)
5690.000000 5608.250000 5770.750000 7.2 | PASS
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Q UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
26 o Banchwickh
15T
10+
e 07T
o 1
o)
c
= -104
4
3
) M NM\/\WL
_30 4
5R70 5600 BER0 5700 5750 5310
Freauency in MHz
Bandwidth

Span 2
GHIRENND &0

Occupied Channel Bandwidth 99% (5690 MHz; 24.000 dBm; 80 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5690.000000 80.500000 76.750000 3.750000
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UNIFIED
Q COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5690.000000 5648.250000 5728.750000 | PASS
99 % Ban chvicth

ehT

2071
e 10T
o 1
©
c
— 0T
g
3 1
-

-10 'M

_20 +

5610 5620 BE40 bRE0 5700 5720 5740 5760 5770

Bandwidth

Freauency in MHz
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UNIFIED
&j COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY

1.2 UNII-2C — Omni External Antenna

Summary
Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5500.000 24.0 20.000000 | PASS
RF output power 5500.000 24.0 20.000000 | PASS
Power Spectral Density 5500.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5500.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5600.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5600.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5720.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5720.000 24.0 20.000000 | PASS

Emission Bandwidth 26 dB (5500 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 28.400000 5485.850000 5514.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5500.000000 6.6 | PASS
26 cB Banchwickh
10T
D =+
c 1
g 0t
£ 1
I3
o 2071
-
‘30“ 28 .400 M Hz |

5470 b480 5490 5500

Frequencv in MHz
Bandwidth
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY P
Spectrum [@]
Ref Level 10.00 dBm @ RBW 200 kHz
Att 30 dB SWT 38 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
0 dem
-10 dBm
—— Md\ /uw oty
-20 dem \,
-30 dem M/ \
-40 dBm U”LVW me‘\v
W\f\l NN’J\AW W W
-60 dem
-70 dBm
-80 dem
CF 5.5 GHz 600 pts Span 60.0 MH2
L bid ] GIRRNERDD wa
Date: 14.SEP.2023 23:05:05
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.47000 GHz 5.47000 GHz
Stop Frequency 5.53000 GHz 5.53000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5500 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5500.000000 21.0 24.0 21.0 93.732 | PASS

OSP PowerMeter settings

Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
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UNIFIED
% COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

| Time resolution | 1.000 ps

| 1.000 s |

Power Spectral Density (5500 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5500.000000 5506.138614 | 8.072 11.0 | PASS

Ports

Port State
1 | used
2 | used

PSD Connector 1

Ref Level
Att
SGL Count

Spectrum

10.00 dBm

@ RBW 1 MHz

30 dB @ SWT 2ms @ VBW 3 MHz Mode Auto FFT

100/100

@ LRm AvgPwr

0 dem

-10 dBm:

-20 dBpi

-/394‘.‘.

-40 dBm

-50 dBm

-60 dBm

-70 dBm:

-80 dBm

CF 5.5 GHz

101 pts

PSD Connector 2

Span 20.0 MHz
1
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UNIFIED
COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum

(=]

Ref Level 10.00 dBm
Att
SGL Count 100/100

30 dB @ SWT 2 ms @ VBW

@ RBW 1 MHz

3 MHz Mode

Auto FFT

@ LRm AvgPwr

0 dem

-10 dBm

-20 dBfh

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 5.5 GHz

101 pts

L

n

JU

ate: 14.

SEP.2023 23:05:54

)
J

Measurement

Setting Instrument Value Target Value
Start Freguency 5.49000 GHz 5.49000 GHz
Stop Freguency 5.51000 GHz 5.51000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5500 MHz; 24.000 dBm; 20 MHz)

Span 20.0 MHz
1

99 % Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 17.100000 5491.450000 5508.550000
DUT Frequency Result
(MHz)
5500.000000 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
99 22 Banchwictth
16T
10+
e 07T
o s
©
c
= -104
g
2 J
-
] v
_30 +4
5480 5485 5490 5495 5R00 5RO 5510 BR15 B0
Freauency in MHz
Bandwidth
Spectrum [§]
Ref Level 10.00 dBm @ RBW 200 kHz
Att 30 dB SWT 28.5 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
0 dem
-10 dBm
PSR neALM
o M W
-30 dBm- Mj/ \\N\\W
P ] A
\/\/\?&W \./\/\,‘/
-50 dBm
-60 dem
-70 dBm-
-80 dem
CF 5.5 GHz 400 pts Span 40.0 MHz
JU J e
Date: 14.SEP.2023 23:06:05
Measurement
Setting Instrument Target Value
Value
Start Freguency 5.48000 GHz 5.48000 GHz
Stop Frequency 5.52000 GHz 5.52000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
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&/ COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Sweeptime 28.477 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500

Filter 3dB 3dB

Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5600 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 37.700000 5582.250000 5619.950000
DUT Frequency Max Level Result
(MHz) (dBm)
5600.000000 8.3 | PASS
26 cB Banchwickh
15T
10T
D =+

Levelin dBm
=

_20__

b570 b580 55490 5600

Frequency in MHz
Bandwidth
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LABORATORY

\7

427 West 12800 South, Draper, UT 84020

Spectrum

Ref Level 10.00 dBm @ RBW 200 kHz
Att

30dB  SWT 38 ps @ VBW 300 kHz Mode Auto FFT

(=]

SGL Count 500/500
@ 1Pk Max

0 dBém
10,8 /Jv LR '«A\ (ﬂ\/w "\NL\
-20 dBm M/ \'\r‘
-30 dém M h w
-40 dBm = m“‘
o] [P i g
-60 dBm
-70 dBm
-80 dBm
CF 5.6 GHz 600 pts Span 60.0 MHz
:
)il CIRRNNAND wa

Occupied Channel Bandwidth 99% (5600 MHz; 24.000 dBm; 20 MHz)
99 % Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge

(MHz) (MHz) (MHz) (MHz) (MHz) Right

(MHz)
5600.000000 20.800000 5589.550000 5610.350000
DUT Frequency Result
(MHz)
5600.000000 | PASS
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427 West 12800 South, Draper, UT 84020

99 22 Banchwictth
a0
10+
£
5 0T
£
©
o -0t
- s W
0 W
5RE0 BhEh 5R490 BR9R 5600 BE0R 5610 BE15 5620
Freauency in MHz
Bandwidth
Spectrum [@]
Ref Level 10.00 dBm @ RBW 200 kHz
Att 30 dB SWT 28.5 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
0 dem
-10 dBm MWWKW A A
-20 dem N_/v/ \\/\
-30 dem A L
M’V‘—\
-40 dBm M\
-50 dBm
-60 dem
-70 dBm-
-80 dem
CF 5.6 GHz 400 pts Span 40.0 MHz
JU J ammn e
Date: 14.SEP.2023 23:09:05
Emission Bandwidth 26 dB (5720 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 35.500000 22.950000 12.550000
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5720.000000 5702.050000 5737.550000 7.3 | PASS
26 cB Bandhwicth
10T
D =+
c 1
g 0t
£ 1
©
o 201
-
0 A

h720 5730 5740

Frequencv in MHz

bBa0 5700 5710

Bandwidth

Spectrum l I:uv:(

Ref Level 10.00 dBm @ RBW 200 kHz
Att 30dB  SWT 38 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 500/500

@ 1Pk Max

0 dem

-10 dBm: f\‘-/\ M
-20 dem / N\A\\
-30 dBm: # %

U
[N
-40 dBm NLM i,

-60 dBm

-70 dBm:

-80 dBm

CF 5.72 GHz 600 pts Span 60.0 MHz

Jj ) L —

Date: 14.SEP.2023 23:10:04
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427 West 12800 South, Draper, UT 84020

UNIFIED
&/ COMPLIANCE
LABORATORY

Occupied Channel Bandwidth 99% (5720 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max

(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)

(MHz) (MHz)

5720.000000 19.900000 14.850000 5.050000
DUT Frequency Band Edge Left Band Edge Result

(MHz) (MHz) Right

(MHz)
5720.000000 5710.150000 5730.050000 | PASS

99 22 Banchwictth
a0T
10+
5
o° 0T
£
©
3 -0+t
-
0] W 4| M\/‘M
5700 R705 5710 5715 57e0 h725 5730 h735 5740
Frequencv in MHz
Bandwidth
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427 West 12800 South, Draper, UT 84020

Spectrum

(=]

Ref Level 10.00 dBm
Att 30 de
SGL Count 500/500

@ RBW 200 kHz

SWT 28.5 us @ VBW

1 MHz

Mode Auto FFT

@ 1Pk Max

0 dem

-10 dBm

-20 dém

PTAT R

LA

-30 dBm

o

W\ﬂw e
el )
-50 dBm
-60 dem
-70 dBm
-80 dem
CF 5.72 GHz 400 pts Span 40.0 MHz
L b ] GINNRNAED wa
Date: 14.SEP.2023 23:11:04
Summary
Test Frequency | Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 5500.000 24.0 20.000000 | PASS
RF output power 5500.000 24.0 20.000000 | PASS
Power Spectral Density 5500.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5500.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5600.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5600.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5720.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 5720.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 5510.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5510.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5590.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5590.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5710.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 5710.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 5530.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5530.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5610.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5610.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 5690.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 5690.000 24.0 80.000000 | PASS

Emission Bandwidth 26 dB (5500 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 28.400000 5485.750000 5514.150000
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LABORATORY 427 West 12800 South, Draper, UT 84020

(continuation of the "26 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
5500.000000 6.6 | PASS

26 o5 Banchwicth

—_
=
1
1

Levelin dBm

07 e

5470 5480 5500 5510

Freauency in MHz

Bandwidth

Spectrum | n%l

Ref Level 10.00 dBm @ RBW 200 kHz
Att 30de  SWT 38 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 500/500

@ 1Pk Max

0 dBm

-10 dBm:

-20 dBm fJM /\H‘h\
_ “ viv) ﬂMMJﬂM[/ WM%AMUM g,

-40 dem kr w \%
W o
W

-60 dem

-70 dBm:

-80 dBm

CF 5.5 GHz 600 pts Span 60.0 MHz

i ) (L —

Date: 14.SEP.2023 23:16:18
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UNIFIED
&j COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
Measurement
Setting Instrument Target Value
Value

Start Freqguency 5.47000 GHz 5.47000 GHz
Stop Frequency 5.53000 GHz 5.53000 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 300.000 kHz >= 240.000 kHz
SweepPoints 600 ~ 600
Sweeptime 37.969 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

RF output power (5500 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
5500.000000 21.0 24.0 21.0 93.907 | PASS

OSP PowerMeter settings

Setting Instrument Target

Value Value

Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us

Power Spectral Density (5500 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
5500.000000 5505.940594 7.462 11.0 | PASS
Ports
Port | State
1 | used
2 | used
PSD Connector 1
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COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum l l:uv:

Ref Level 10.00 dBm @ RBW 1 MHz

Att 30 dB @ SWT 2ms @ VBW 3 MHz Mode Auto FFT
SGL Count 100/100

@ LRm AvgPwr

0 dem

-10 dBm:
7(
-30 dBm:

-40 dBm

-50 dBm

-60 dBm

-70 dBm:

-80 dBm

CF 5.5 GHz 101 pts

Jj ) (T

Date: 14.SEP.2023 23:17:00

Span 20.0 MHz

PSD Connector 2

Spectrum | n%l

Ref Level 10.00 dBm @ RBW 1 MHz

Att 30 dB @ SWT 2ms @ YBW 3 MHz Mode Auto FFT
SGL Count 100/100

@ LRm AvgPwr

0 dBm

-10 dBm:
-30 dBm

-40 dBm:

-50 dBm

-60 dem

-70 dBm:

-80 dBm

CF 5.5 GHz 101 pts

i J CRRRRENED wa

Date: 14.SEP.2023 23:17:07

Span 20.0 MHz
=

TR8511_UK-Ultra_FCC_15.407_UNII-2c_Annex1 Page 52 of 76
PROPRIETARY



&I UNIFIED

COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020

Measurement

Setting Instrument Value Target Value

Start Frequency 5.49000 GHz 5.49000 GHz
Stop Frequency 5.51000 GHz 5.51000 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 2.020 ms 2.020 ms
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype FFT AUTO
Preamp off off

Occupied Channel Bandwidth 99% (5500 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5500.000000 18.100000 5490.950000 5509.050000
DUT Frequency Result
(MHz)
5500.000000 | PASS
99 %% Banchviclth
151
101
o] M/JMW
o 1
©
c
= -A0T
4
P 1
-
-20-- 18 100 M H z |
_30 =+
5480 5485 5480 5495 5500 be05 5510 5515 h520
Freauency in MHz
Bandwidth
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LABORATORY 427 West 12800 South, Draper, UT 84020

Spectrum [@]
Ref Level 10.00 dBm @ RBW 200 kHz
Att 30 dB SWT 28.5 ps @ VBW 1 MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
0 dem
-10 dBm
-20 dem ] \
-30 dem -
o L
i A AN
AR AT
-50 dBm
-60 dem
-70 dem
-80 dem
CF 5.5 GHz 400 pts Span 40.0 MHz
L T ] GIRRNERDD wa
Date: 14.SEP.2023 23:17:18
Measurement
Setting Instrument Target Value
Value
Start Frequency 5.48000 GHz 5.48000 GHz
Stop Frequency 5.52000 GHz 5.52000 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 28.477 us AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 500 500
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Emission Bandwidth 26 dB (5600 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 39.600000 5579.550000 5619.150000
DUT Frequency Max Level ‘ Result ‘
(MHz) (dBm)
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\ 5600.000000 | 8.4 | PASS |

26 o8 Banchwicth

151
10+

Levelin dBm
=

_20 +

a M e

B&70 RhE0 5540 5600 5610 R620 5630
Frequency in MHz

Bandwidth

Spectrum 'Ivn

Ref Level 10.00 dBm @ RBW 200 kHz

Att 30de  SWT 38 ps @ VBW 300 kHz Mode Auto FFT
SGL Count 500/500

@ 1Pk Max

0 dBm
-10 dBm: "LJ‘ ‘WM\ W M,\
-20 dBm wf//u \/‘\m

-40 dBm—{z VM W Ww%ﬁm
M \/\“v\ 4

50, cBYn

-60 dem

-70 dBm:

-80 dBm

CF 5.6 GHz 600 pts Span 60.0 MHz

i ] T I —

Occupied Channel Bandwidth 99% (5600 MHz; 24.000 dBm; 20 MHz)

99 % Bandwidth
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LABORATORY
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5600.000000 21.800000 5588.450000 5610.250000
DUT Frequency Result
(MHz)
5600.000000 | PASS

99 % Banchvicith

Levelin dBm

BRE0 RRER BRA0 BRG5 BE00 BROS BE10 BR15
Frequencv in MHz

Bandwidth

Spectrum mv:

Ref Level 10.00 dBm @ RBW 200 kHz

Att 30dB  SWT 28.5ps @ VBW 1 MHz Mode Auto FFT
SGL Count 500/500

@ 1Pk Max

0 dem

A0.dem AL S
-20 dem /f\ L‘A\W »\
A Als I/ \w\ﬂ

-30 dBm f

-40 dBm

-50 dBm

-60 dBm

-70 dBm:

-80 dBm

CF 5.6 GHz 400 pts Span 40.0 MHz

Jj ) T —

Date: 14.SEP.2023 23:18:47
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UNIFIED
&/ COMPLIANCE
LABORATORY

Emission Bandwidth 26 dB (5720 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 37.100000 23.250000 13.850000
DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5720.000000 5701.750000 5738.850000 7.8 | PASS
26 cB Banchwickh
T
D =+
c 1
g 0T
£
)
o 20
-
_30__ 37 100 M H z
5BY0 5700 5710 5720 5730 5740 570
Freauency in MHz
Bandwidth
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Spectrum

o
v
Ref Level 10.00 dBm @ RBW 200 kHz
Att

30dB  SWT 38 ps @ VBW 300 kHz Mode Auto FFT

SGL Count 500/500
@ 1Pk Max

0 dBm
-10 dBm ”JM M
20 dBm FJ f\’H
-30 dBm W A h S~
-40 dBm o] ~
oot oy
o
60 dBm
70 dBrm
-80 dBm
CF 5.72 GHz 600 pts Span 60.0 MHz
:
L JU ] GIRRNERDD wa
Date: 14.SEP.2023 23:19:4

Occupied Channel Bandwidth 99% (5720 MHz; 24.000 dBm; 20 MHZz)
99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5720.000000 19.900000 14.950000 4.950000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5720.000000 5710.050000 5729.950000 | PASS
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99 % Banchwicith
2T
20+
g 101
a
©
>
]
_‘ID 4
" _M \/\/V\_VM
5700 5705 5710 5715 b7zl 5728 5730 5735 5740
Freauency in MHz
Bandwidth
Ref Level 10.00 dBm @ RBW 200 kHz
Att 30dB  SWT 28.5ps @ VBW 1 MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
0 dBm
-10 dBm; L\/ I
-20 dem /\W %(W w
-30 dBm MW“/ \‘HU\H N~
M %
-50 dBm
-60 dem
-70 dBm;
-80 dem
CF 5.72 GHz 400 pts Span 40.0 MHz
) J (1T I —
Emission Bandwidth 26 dB (5510 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5510.000000 60.150000 5478.875000 5539.025000
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427 West 12800 South, Draper, UT 84020

DUT Frequency Max Level Result
(MHz) (dBm)
5510.000000 4.0 | PASS
26 B Banchwickh
10T
D -
c 1
D a0t
£ 1
©
o 201
-
S e |
5450 B4R0 5480 BRO0 BRe0 5R40 BRED BR70
Frequencv in MHz
Bandwidth
Spectrum l [§]
Ref Level 10.00 dBm @ RBW 300 kHz
Att 30 dB  SWT 50.6 ps @ VBW 500 kHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
0 dem
-10 dBm
o NM (J«/\/’W"\W’“ﬁ.«‘\/\\
-30 dBm- N}‘/ \
Sy f'ul.d
-40 dBm
WM\J"' RIRETTR
BB MN"W MM'V‘WMW
-60 dem
-70 dBm-
-80 dem
CF 5.51 GHz 800 pts Span 120.0 MHz
JU J GIIEID o
Date: 14.SEP.2023 23:22:51
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Occupied Channel Bandwidth 99% (5510 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5510.000000 36.750000 5491.625000 5528.375000
DUT Frequency Result
(MHz)
5510.000000 | PASS

99 22 Banchwicith
15T
10+
] Nl M/—WW\W\
Qg 1
[
3
5470 I 54ISD I 54I9EI I SSIIIID I 55I1D I SSIZD I 55I3EI I ESIAID I 55:50
Frequencv in MHz
Bandwidth
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Spectrum u:vn

Ref Level 10.00 dBm @ RBW 500 kHz

Att 30dB  SWT 18.9 ps @ VBW 2 MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max

0 dem

-10 dBm;
-20 dem

-30 dBm / \
e n!\»ﬂ/\/\'\//f \'\\/W% -

-50 dBm

-60 dBm

-70 dBm:

-80 dBm

CF 5.51 GHz 320 pts Span 80.0 MHz
]

Jj ) (T

Date: 14.SEP.2023 23:23:51

Emission Bandwidth 26 dB (5590 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5590.000000 81.750000 5550.175000 5631.925000
DUT Frequency Max Level Result
(MHz) (dBm)
5590.000000 5.7 | PASS
26 cB Banchwickh
107
D +4
&
o] '10 T
£
©
o 201
|
il o | MM
BR300 BR40 BRED 5hED 5BO0 BB20 bE40  BBRO

Frequencv in MHz
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Bandwidth

427 West 12800 South, Draper, UT 84020

Spectrum

Ref Level 10.00 dBm

o
v
@ RBW 300 kHz

Att 30 dB  SWT 50.6 ps @ VBW 500 kHz Mode Auto FFT
SGL Count 500/500

@ 1Pk Max

0 dem

-10 dBm

-20 dBm {W \
-30 dBm

]
MW
-40 dBm MW

-60 dBm

rall

-70 dBm:

-80 dBm

CF 5.59 GHz

800 pts Span 120.0 MHz
S —
) )

Occupied Channel Bandwidth 99% (5590 MHz; 24.000 dBm; 40 MHZz)
99 % Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge

(MHz) (MHz) (MHz) (MHz) (MHz) Right

(MHz)
5590.000000 38.750000 5571.125000 5609.875000

DUT Frequency Result

(MHz)

5590.000000 | PASS
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427 West 12800 South, Draper, UT 84020

PROPRIETARY

99 22 Banchwictth
b T
20+
e 10T
[os}
©
o
= 07
g
(]
-
"1 M
_ED 4
5R50 BRE0 BR70 5RE0 5R490 5E00 5610 BE20 5630
Freauency in MHz
Bandwidth
Spectrum [@]
Ref Level 10.00 dBm @ RBW 500 kHz
Att 30 dB SWT 18.9 ps @ VBW 2 MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
0 dem
-10 dBm =
-20 dem Mr/ \’\
“20.c8m [ ’L\’/\/\(W\/\\A_W
-40 dBm
-50 dBm
-60 dem
-70 dBm-
-80 dem
CF 5.59 GHz 320 pts Span 80.0 MHz
JU J ammn e
Date: 14.SEP.2023 23:25:31
Emission Bandwidth 26 dB (5710 MHz; 24.000 dBm; 40 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 81.450000 56.025000 25.425000
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DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5710.000000 5668.975000 5750.425000 4.7 | PASS
26 B Banchwickh
10T
D -
c 1
g 0T
£ 1
©
o 20+
-
a1 SR
BERD BERO BEA0 5700 5720 5740 760 &770
Frequencv in MHz
Bandwidth
Spectrum l [@]
Ref Level 10.00 dBm @ RBW 300 kHz
Att 30 dB  SWT 50.6 ps @ VBW 500 kHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
0 dem
-10 dBm
. [/’W“’W Ww\
-30 dBm-
e W
e WM
-40 dBm W *
W Y —
-60 dem
-70 dBm-
-80 dem
CF 5.71 GHz 800 pts Span 120.0 MHz
JU J e
Date: 14.SEP.2023 23:26:08
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Occupied Channel Bandwidth 99% (5710 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5710.000000 41.750000 35.375000 6.375000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5710.000000 5689.625000 5731.375000 | PASS
99 %% Banchvicith
BT
201
e 10T
oa)
o
c
= 07
e
4
_‘ID 4
a0 _M M
BB70 5680 5BA0 5700 5710 h720 5730 5740 570
Freauency in MHz
Bandwidth
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Spectrum

Ref Level 10.00 dBm @ RBW 500 kHz

Att 30dB  SWT 18.9 ps @ VBW 2 MHz Mode Auto FFT
SGL Count 500/500

@ 1Pk Max

427 West 12800 South, Draper, UT 84020

(=]

0 dem

-10 dBm

o ///‘*M/‘W\m\/\/”\/\mj

-40 dBm

- \’”\M/\M

-50 dBm

-60 dBm

-70 dBm:

-80 dBm

CF 5.71 GHz 320 pts

.
il ] GHIn v
2023 ‘23227408

Span 80.0 MHz
1

Emission Bandwidth 26 dB (5530 MHz; 24.000 dBm; 80 MHz)
26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5530.000000 129.500000 5472.250000 5601.750000
DUT Frequency Max Level Result
(MHz) (dBm)
5530.000000 7.1 | PASS
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151
101

Levelin dBm

26 cbB Banchwickh

Bandwidth

Spectrum

5500

5550

Freauency in MHz

b650

Ref Level 10.00 dBm

SGL Count 500/500

@ RBW 1 MHz

Att 30dB  SWT 32.4 ps @ VBW 2 MHz Mode Auto FFT

@ 1Pk Max

0 dem

-10 dBm:

-20 dBm

i

-30 dBm:

-40 dBm

-50 dBm

-60 dBm

-70 dBm:

-80 dBm

CF 5.53 GHz

480 pts

]

|
J

Da

te: 14.SEP.2023 23:29:26

Span 240.0 MHz

(1T —

Occupied Channel Bandwidth 99% (5530 MHz; 24.000 dBm; 80 MH2z)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5530.000000 76.500000 5491.750000 5568.250000
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DUT Frequency Result
(MHz)
5530.000000 | PASS
99 % Banchwictth
20T
10T

e 7 WMW

ia)

o

£

g

Q

-

5450 54E0 5480 5500 5R20 5540 B5E0 5hE0 5600 5610
Frequencv in MHz
Bandwidth
Spectrum l [§]
Ref Level 10.00 dBm @ RBW 1 MHz
Att 30dB  SWT 22.9 ps @ VBW 3 MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
0 dem
-10 dBm /_,AM \/»\jrw/\r—v,;—\_/\,\[\v’,\x\
-20 dem } \
-30 dBm-
L~ e
-50 dBm
-60 dem
-70 dBm-
-80 dem
CF 5.53 GHz 320 pts Span 160.0 MHz
JU J GIEIED o
Date: 14.SEP.2023 23:30:32
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Emission Bandwidth 26 dB (5610 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5610.000000 162.000000 5530.250000 5692.250000
DUT Frequency Max Level Result
(MHz) (dBm)
5610.000000 8.6 | PASS
26 cB Banchwickh
15T
10T
e 07T
Qo 1
©
c
= -104
e
3 1
-
=20 'M N\V\'\/\/\\/\M’
_30 -
5480 55RO 5600 BER0 5700 5730

Frequencv in MHz

Bandwidth
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Spectrum

Ref Level 10.00 dBm @ RBW 1 MHz

Att 30dB  SWT 32.4 ps @ VBW 2 MHz Mode Auto FFT
SGL Count 500/500

@ 1Pk Max

427 West 12800 South, Draper, UT 84020

(=]

0 dem

-10 dBm &

[\r T
-20 dBm / \
-30 dBm ft

-40 dBm

-50 dBm

-60 dBm

-70 dBm:

-80 dBm

CF 5.61 GHz 480 pts

)i ) CIRNNNEED wa
2023 23:31:45

Span 240.0 MHz
]

Occupied Channel Bandwidth 99% (5610 MHz; 24.000 dBm; 80 MHz)
99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
5610.000000 78.000000 5571.250000 5649.250000
DUT Frequency Result
(MHz)
5610.000000 | PASS

TR8511_UK-Ultra_FCC_15.407_UNII-2c_Annex1

PROPRIETARY

Page 71 of 76



UNIFIED
% COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

99 % Banchvicith

Levelin dBm

Bandwidth

aT
0T

101

W

M

5530 5540

5560

Spectrum

5580 5600

b620

Freauency in MHz

bER0

5680 56Y0

Ref Level 10.00 dBm

SGL Count 500/500

@ RBW 1 MHz

Att 30dB  SWT 22.9 ps @ VBW 3 MHz Mode Auto FFT

@ 1Pk Max

0 dem

-10 dBm:

sy

-20 dBm

-30 dBm:

wrrLl

-40 dBm

-50 dBm

-60 dBm

-70 dBm:

-80 dBm

CF 5.61 GHz

320 pts

]

Date: 14.SEP.2023 23:32:49

Span 160.0 MHz

] e

Emission Bandwidth 26 dB (5690 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5690.000000 158.500000 110.750000 47.750000
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DUT Frequency Band Edge Left Band Edge Max Level Result
(MHz) (MHz) Right (dBm)
(MHz)
5690.000000 5614.250000 5772.750000 7.8 | PASS
26 B Banchwickh
16T
10+
e 07T
o s
o
c
= -0
g
2 1
-
20 -W \M
_30 u
BR70 BRO0 BERO 5700 5750 5810
Frequency in MHz
Bandwidth
Spectrum l [@]
Ref Level 10.00 dBm @ RBW 1 MHz
Att 30dB  SWT 32.4 ps @ VBW 2 MHz Mode Auto FFT
SGL Count 500/500
@ 1Pk Max
0 dem
-10 dBm
-20 dem / \
-30 dBm: M al L L”’\"«/\/\[vv
46 s W/LWM
-50 dBm
-60 dem
-70 dBm-
-80 dem
CF 5.69 GHz 480 pts Span 240.0 MHz
JU J ammn e
Date: 14.SEP.2023 23:36:37
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Occupied Channel Bandwidth 99% (5690 MHz; 24.000 dBm; 80 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 2C NIl 3 (MHz) (MHz)
(MHz) (MHz)
5690.000000 78.000000 74.250000 3.750000
DUT Frequency Band Edge Left Band Edge Result
(MHz) (MHz) Right
(MHz)
5690.000000 5650.750000 5728.750000 | PASS
99 %% Banchvicith

BT

201
e 10T
Qo 1
o
c
= 07
e
2 1
-

" -W

_20 -

BE10 5620 5B40 BB 5BaED 5700 5720 5740 5760 5770
Freauency in MHz
Bandwidth
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Att

Spectrum l

Ref Level 10.00 dBm

(=]

@ RBW 1 MHz

30dB  SWT 22.9 ps @ VBW 3 MHz Mode Auto FFT

SGL Count 500/500

@ 1Pk Max

0 dem

-10 dBm:

-20 dBm

i

-30 dBm:

g

-40 dBm

-50 dBm

-60 dBm

-70 dBm:

-80 dBm

CF 5.69 GHz

320 pts

]

|

Date: 14.SEP.2023 23:37:4

Span 160.0 MHz
]
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-- End of Report —
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